



Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1	57	828507	2 BELT	1		
2	281	834936A	3 FLYWHEEL	1		
3	11	52901	NUT (.625-18)	1		
4	12	68229	WASHER	1		
5	19	45907	PLUG	1		
6		834832	ALTERNATOR	1	NON RUBBER MOUNT	
7		832080M	2 BRACKET-ALTERNATOR	1	NON RUBBER MOUNT	8
8	10	818934	30 SCREW (M8 X 30)	1	NON RUBBER MOUNT	8
9		821583	PIN	1	NON RUBBER MOUNT	
10	10	812618	SCREW (5/16-18 X 1 IN.)	3	NON RUBBER MOUNT	
11	10	824461	80 SCREW (M10 X 80)	1	NON RUBBER MOUNT	8
12	24	855798	SPRING	1	NON RUBBER MOUNT	
13		850291	3 BELT TENSIONER	1	DESIGN I	8
14	16	855728	STUD (M10 X 54)	1	DESIGN I	8
15	11	826292	NUT	1	DESIGN I	
16		852385A	1 PULLEY	1	DESIGN I	
17	10	40108	35 SCREW (M10 X 35)	1	DESIGN I	
18	23	856030A	2 BUSHING KIT	1	DESIGN II	8
19	25	85045	O RING	2	DESIGN II	8
20		NLA	BUSHING	1	(ORDER 23-856030A2) DESIGN I	8
21	23	42139	BEARING	1	DESIGN I	8
22		857006T	ALTERNATOR	1	RUBBER MOUNT	
23	10	40108100	SCREW (M10 X 100)	1	RUBBER MOUNT	
24	10	40108120	SCREW (M10 X 120)	1	RUBBER MOUNT	
25	12	29395	WASHER	3	RUBBER MOUNT	
26	23	856975	MOUNT	3	RUBBER MOUNT	
27		856972T	BRACKET	1	RUBBER MOUNT	
28	12	845998	WASHER	3	RUBBER MOUNT	
29		856973T	BRACKET	1	RUBBER MOUNT	
30	11	826292	NUT	2	RUBBER MOUNT	
31	10	824461	55 SCREW (M10 X 55)	1	RUBBER MOUNT	
32	84	856583T	CABLE	1	RUBBER MOUNT	
33		821583	PIN	1	RUBBER MOUNT	
34		856974T	BRACKET	1	RUBBER MOUNT	
35	10	812618	SCREW (5/16-18 X 1 IN.)	3	RUBBER MOUNT	
36	24	855798	SPRING	1	DESIGN II	
37		856815T	2 BELT TENSIONER	1	DESIGN II	
38	16	856900	STUD (M10 X 85)	1	DESIGN II	
39	11	826292	NUT	1	DESIGN II	
40	23	856894	BUSHING	1	DESIGN II	
41	12	40022	20 WASHER	2	DESIGN II	